



DC16MV 2020.05.27 2019.10.1

NO	Part No.	Part Name	Q'ty	NO	Part No.	Part Name	Q'ty
1	95158027	HOUSING	1	43	95140398	PUMP CASE	1
2	95140380	USI PACKING	1	44	95140318	PUMP CASE PACKING	1
3	95140185	STOPPER BOLT 10X35	1	45	95140320	OIL SEAL	1
4	95140252	LOCK SPRING	1	46	95140337	BALL BEARING 6901ZZ	1
5	10110012	CUTTER BLOCK NO. 13L	1	47	95140395	AIR BAG	1
6	95140249	CUTTER GUARD	1	48	95140396	AIR BAG NUT	1
7	95158005	CAP BOLT WITH WASHER M5X22	2	49	95150364	TAPPING SCREW 4X12	2
8	95140001	CAP BOLT M6X18	13	50	95158035	BUTTON BOLT 10X10	1
9	95140302	RETURN SPRING	1	51	95150363	SEAL WASHER WF10	1
10	95158028	PISTON	1	52	95158036	DISTANCE PIECE A	1
11	95158029	PISTON KEY 7x7x24	1	53	95140576	CAP BOLT M5X45	2
12	95158030	O RING P46	1	54	95140401	CAP BOLT M5X50	4
13	95158031	BACK UP RING P46	1	55	95140902	WASHER M5	6
14	10110012	CUTTER BLOCK NO. 13L	1	56	95158037	O RING	1
15	95158009	CAP BOLT WITH WASHER M5X15	2	57	95158038	DISTANCE PIECE M	1
16	95158011	RETURN VALVE	1	58	95158039	WASHER	1
17	95158012	DISK SPRING 8	1	59	95158040	CAP BOLT M4X10	4
18	95158013	SNAP RING H26	1	60	95158041	WASHER M4	4
19	95140390	GUIDE CLAMP	1	61	95158042	BEARING	1
20	95140389	SPNC PACKING SPNC8	1	62	95158043	CAM SHAFT	1
21	95158014	BACK UP RING P8T2	1	63	95158044	DOWEL PIN 3X15	5
22	95140387	RETURN VALVE GUIDE	1	64	95305490	TAPPING SCREW 4X30	4
23	95158014	O RING P16	1	65	95140319	SPRING WASHER M4	4
24	95158016	BACK UP RING P16T2	1	66	95158045	SHIFT PLATE	1
25	95158017	PLATE WASHER S5	2	67	95372226	SHIFT DOG	1
26	95140317	U NUT 5	1	68	95331895	SCREW SET (2 PCS.)	2
27	95158032	CYLINDER	1	69	95339755	SHIFT ARM	1
28	95158033	CYLINDER PACKING	1	70	95372225	REAR CASE	1
29	95140285	RAM	3	71	95339774	PLANET GEAR (B) SET (5 PCS.)	5
30	95158034	RAM RETURN SPRING	3	72	95339758	SLIDE RING GEAR	1
31	95150361	DELIVERY VALVE	3	73	95339759	PINION (B)	1
32	95140022	DELIVERY VALVE SPRING	3	74	95331926	NEEDLE BEARING SET (4 PCS)	4
33	95140027	SPRING GUIDE	3	75	95334441	PLANET GEAR (A) SET(4 PCS)	4
34	95140143	PUMP HEAD SEAL	3	76	95339760	FIRST RING GEAR	1
35	95140308	RELEASE VALVE	1	77	95339761	WASHER (B)	1
36	95140423	O RING S4	1	78	95339762	MOTOR SPACER	1
37	95140345	MAGNET FILTER	2	79	95361070	ROTOR PINION SET	1
38	95140309	BALL BEARING	1	80	95373160	HOUSING (A) (B) SET	1
39	95140394	BEARING GUIDE (2)	1	81	95373161	TERMINAL PIECE SET	1
40	95140310	NEEDLE BEARING	1	82	95313687	FLANGE TAPPING SCREW D3X16	10
41	95140331	BEARING GUIDE	1	83	95370151	SWITCH	1
42	95150362	SNAP RING H20	1	84	10110050	SIDE HANDLE	1